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BUREAU VERITAS HONG KONG LIMITED This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at

1/F, Pacific Trade Centre, 2 Kai Hing Road http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/ and is intended for your exclusive use. Any copying or
Kowloon Bay, Kowloon, replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This
Hong Kong report sets forth our findin_gs solely with respect to the test samples identified herein. The results set _foph in this report are not indicative or

Tel: 2331 0888 Fax: 2331 0889 representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically

and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to
us. Measurement uncertainty is only provided upon request for accredited tests. You have 60 days from date of issuance of this report to notify us of
any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in
writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute you
unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.
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ATTN : WINNIE LAM
OVERALL RATING
PASS X
FAIL
DATA

Vendor: / Agent: /

Fabric Supplier/Mill: / Factory/Manufacturer: /

P.O. No.: / Style No.: /

Sample Description: #3 GOLDSUN 210D, Style Description: /

WASHABLE W/R, DW30 0.7%
OWF ON PU 1 TIME COATING,
HEAT TRANSFER PRINT

Color: / Country of Origin: /

Claimed Fabric Weight: | / Claimed Fabric Count: /

Yarn Size: / Submitted Size: /

Size Range: / FPU No.: /

GPU No.: / End Use: /

Finishing: / Age Group: /

SKU: /

Product Category

/

Test Requested

ANTIFUNGAL ACTIVITY ASSESSMENT AGAR PLATE, ASPERGILLUS (AATCC 30)

Previous Report No.

/

Submitted Fiber
Content

/

Actual Fiber Content

Suggested Fiber
Content

Submitted Care
Instruction(s)

Client Expected Care
Instruction

Suggested Care
Instruction(s)
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TEST PROPERTY

PASS FAIL DATA COMMENTS

ANTIFUNGAL ACTIVITY
ASSESSMENT AGAR PLATE,
ASPERGILLUS

BUREAU VERITAS HONG KONG LTD.

YVONNE LUK
SENIOR MANAGER - SOFTLINES
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Method Summary :

The anti-fungal activity was evaluated using the AATCC Test Method 30 Antifungal Activity Assessment
on Textile Materials. Test III. The following organism was used for this test: Aspergillus niger ATCC
strain 6275.

Pre-wet test specimen was placed on agar surface. The fungal inoculum was then distributed evenly over
the specimen by means of a sterile pipette. Observation of any growth covering the specimen is recorded.

Result :

Test Component (A): Face side of black with grey and light grey checked textile

Percentage of surface area covered with the growth of Aspergillus niger

Antifungal-treated sample

No Growth

Comiment

PASS
Test photo: see exhibit  img52201820655-M3001

NOTE :

- The percentage of surface area not covered with fungus cannot be construed as a quantitative evaluation
of antifungal activity.

Client’s Acceptance Criteria: No Growth
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Method Summary :

The anti-fungal activity was evaluated using the AATCC Test Method 30 Antifungal Activity Assessment
on Textile Materials, Test III. The following organism was used for this test: Aspergillus niger ATCC
strain 6275.

Pre-wet test specimen was placed on agar surface. The fungal inoculum was then distributed evenly over
the specimen by means of a sterile pipette. Observation of any growth covering the specimen is recorded.

Result :

Test Component (B): Face side of black with grey and light grey checked textile

Percentage of surface area covered with the growth of Aspergillus niger

Untreated sample

Macroscopic growth : 60 - 100 %

Comiment

DATA
Test photo: see exhibit  img52201820655-M3002

NOTE :

- The percentage of surface area not covered with fungus cannot be construed as a quantitative evaluation
of antifungal activity.
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